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i INSPECTION CERTIFICATE = OApOIHDIEA ET e E (T
L/C Ne. Head Office @ Sorg HyonDorng, Domg Ko, Incheon, Korea
[ 3=F ) EmE &0
PO NG, 46200911CD03 Cartiicate No;ﬁ IH20091201768 — 4
& 2 AR EEEE S
Commodity H-BEAM Class Cert. No.
P ™ BITAT
Specification ASTM A36/A572 G50 Date of Issue 2000-12-11
1t S B 2 (%) 51 i & = & i # ® W & %
f 2 AR (%Cf} Chemicai Composition Tensile Test | &t & Impact Test
= ‘ Cu | Mo | Al i) 5| 3R5% BT | BR{R B | FEEE | Bend Remarks!?!
Dimensions & Length {Heat No. {%QE) ClSiMn} P s Ni | Cr | V¥V Nb | CE T.5 YPpP L@ Test AVG ! 2 3
X100 X1000 | %100 | X1000 | <100 N/mm2 % (" C V—Notch
54X 9X68 17 I EEE 5452 430.3] 24.0
40.00 FT E140630] 5, g7g] 17| 22| 89 25 17| “gl g 18 33 541.3| 434.4, 245
54%3X94 39 3 2 9 523.7] 382.5  27.0
40.00 FT N00B226] g5 34 19) 22| 68 25 19 gl 44 200 35 5256 384.4] 27.0
ZaX12—3/4%104 2 26 2 2 532.5 417.8] 24.0
40,00 FT NODE3T4) 5 5548 18 18] 720 28 15 g g 19 34 529.6| 413.8| 24.5
5aX10-3/4X104 & 25 2| 3 538.6| 415.8]  26.0
40.00 FT NOOB31S| 1y app| 19 19 68| 36) 22 “gf 4} 200 39 523.7| 4119 26.5
DAX12-3/4%104 3 24 1] 3 510.9] 403.1] 25.0
40,00 FT NOCB316| 5 ggif 18 18 65 34 220 " 4 19 33 514.8| 405.0] 24.5
24X12-3/4%X104 18 24 1] 2 525.6| 411.9] 245
40.00 T NODB318| a3 ggg 7] 18] 66 320 23 "o 45 32 521.7] 407.0] 250
D4X12-3/4X104 3 24 2| 3 518.8] 386.41  26.0
40.00 FT NOOB319) 5 ggy) 19 19 68 31 25 gl 45 18 35 514.8 382.5 268
D4%12-3/4X104 1 B R 531 5 428 6] 250
40.00 FT N 006328 ggg] 15| 181001 31 14l gl g 9 ¥ 527.6) 4936 255
D4%72-3/4%104 ) 25l 3§ 518.8| 383.4] 26.1
40.00 FT N 0083301 5 77y 18] 31| 68 3§ 33 g g 20 34 523.7| 380.5 260
o1
SUB TOTAL 153 507
GE) (1) Ceq: (CE=CH(Cr+V+Ma)/5+(Cu+Ni)/15+Mn/6) {2) Gauge length : 200 mm (3) Impact Specimen Size
Note :
o702 ME2 dAtel B AEHE 7o 22st g sYeho) a1
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e WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGCE WITH THE = __

B B ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER a4 R Z Team R
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